& HYMECH PUNMP

No Qty Description
001* 1 Backplate Gaskst
005* 4or8 Dubo Washar M8
006 1 Key 3/16”
008 AsReg Shimm 0.2mm (Std Imp.)
015 2 Plug with "Q’ ring
018* 1 Discharge Gasket
020% 1 Suction Gasket
022 1 Mechanical Seal
027F 1 Housing ‘O’ Ring —
043 * Gasket Set Pt
106 Oari Dubo Washer M10 (EY20)
107 1 Impeller 3/4" Keyed
108 Asreq. Shimm 0,5mm
128 2 Coupling Gasket
129 2 Quick Coupling Set
i33 3 Hose Clamp
i34 1 Strainer
135 1 Backplate Housing
136 1 Pump Housing
| 187 % Discharge Elbow
i38 1 Wear Plate
139 1 Suction Valve
140 1 Suction Cover
203 8 Screw M6 x 12
214 Qor10__ Bolt MBx 25 HT
[ 215 Oor4  Bolt M8 x 30 (diesel)
227 6 M& Hex Nut
230 13 M8 Serrated Washer
238 4 Capscrew M8 x 25
240 1 Eolt 518 x 1" UNF
24 4 Bolt 5/16 x 1 1/4" UNF
242 Oorf Bolt 3/8 x 1" UNF (EY20)

PARTS
LIST



